P/N 55273

£
O 00
o> Y
£«
¢ Y
E o
(4]
o &8
@)
D&
«:Aﬁ._U
L -
TIRLgs
QL
O
S<>
=9
Iz

commercial Laundry  Pgpse

ight 1980 -

Copyr

@

REVISED 10/91
'PRINTED IN U.S.A.



http://partsking.com
Dan Smith
Stamp

Dan Smith
Typewritten Text
Partsking.com
800-462-4814


APPLIANCE SAFETY PRECAUTIONS

This information is intended to be used by a qualified service technician,

who is familiar with proper and safe procedures to be followed when repairing,
replacing or adjusting any gas or electrical components. All tests and
repairs should be performed by a qualified service technician who is equipped
with proper tools and measuring devices. A1l component replacements should
be made by a qualified service technician, using only Genuine Factory Parts.

Repairs and servicing attempted by uninformed persons can result in hazards
developing due to improper assembly or adjustment. While performing such
repairs, persons not having the proper background may subject themselves to
the risk of injury or electrical shock which can be serious or even fatal.

o



Issued 9/91

CONTENTS

DESCRIPTION PAGE

Main Exploded View-Final Assy.(A1l AT Models MC1, MN1}.. 2-%
Main Exploded View-Final Assy.(A11 AT Models MC2, MN2).. 6-8

Main Exploded View-Final Assy.{A1]1 AT Models PC2, PN1&2) 10-13

Door and Related Parts..... .. . o i ... 14-17
Door Safety Interlock (Coin Models)..................... 18-19
Door Safety Interlock (OPL Models).................. ... 2021
Control Module (A]1‘AT Models MCI, MNI)................. 22-25
Control Module (A11 AT Models MC2, MN2)................. 26-27
Control Module (A1l AT Models PC, PN)......oouninine ... 28-29
Coin Meter and Coin Box..... ... .. ... . ... ... ... ... -... 30-31
Manual Start-Stop Control..... ... ... .. .. ..o .. 32-33
Soap Dispenser (AT18 MC, MN, PC, PN)........ e 34-35
Scap Dispenser {AT35, 50 MC, MN, PC, PN)......_......... 36-39

Soap Dispenser (A1l AT Models with New Mixing Valve).... 40-43

Water Valve. . . ... i e 44-45

Main Exploded View-Sub-Assy. (A11 AT18, 35 Models)...... 46-49

Main Exploded View-Sub-Assy. (A11 AT50 Models).......... 50-51

MOt Or. . 52-53

Drain Valve. ... 54-55
i

MTCPAZ



Section: MAIN EXPLODED VIEW-FINAL ASSEMBLY P/N 55273

Models:  ATIS, 35, 50 (MC1, MNI1)

DETAIL OF FASTENERS

1.8/91 Drw No: 721132



Viodels:

ATS50MC1, MN1

AT3SMCL. MNT-T
ATISMCI, MN1

NO. PART NUMBER DESCRIPTICN

1 6024323 Panel, Valve. .. .. e i e e
603393 Panel, Valve. ... ... ...t an s -
604118 Panel, Valve. ... ..t i e e - =1
2 190203 Hinge, Take Apart...... ... ... .. ... ... ... ... .. ..., 2 - -
Previous Part No. 602784
Note: 18003070- (Before Serial Number)
190203 Hinge, Take Apart...... ... i, - 2 -
Previous Part No. 602784
Note: 35002753- (Before Serial Number)
190203 Hinge, Take Apart.. ... ... . i, - - 2z
Previous Part No. 602784
Note: 18000359~ (Before Serial Number)
602784 Hinge, Top Cover....... .. i 2 - -
Note: =~18003069 (After Serial Number)
602784 Hinge, Top CovVer. ... ittt it i et inan s -z -
Note: -35002752 {(After Serial Numbher)
602784 Hinge, Top Cover - - 2
Note: =-18000358 (After Serial Number)
3 430174 Screw (18 x 3/8Y ). e e 24 24 28
Previous Part No. 430133
4 430925 Screw, Stainless Steel (1/4"-20 x 1/2")........... 8 8
5 602422 Panel, Rear........... e e e e 1 - -
603121 Panel, ReAT. ..t v ittt e eea e e e aaans - 1 -
603249 Panel, Rear......... i iminmenanns e e e - = 1
6 602419 Panel, Side {(Right) (As Viewed From Fromt)........ 1 - -
603016 Panel, Side (Right).(As Viewed From Tronmt)........ - i -
803130 Panel, Side (Right) {As Viewed From Front)........ - - 1
7 502418 Panel, Front (Inner). ..ottt e e iieeneannn 1 = =
602970 Panel, Front (Inner) . ... ...ty - 1 -
603800 Panel, Front (Inmer) .. ... .. cuiieimninninoneaennnn - -1
8 610203 Trim, Front Panel (Imner}....... ..., 2 - -
610396 Trim, Front Panel {(Inner)}.......c.uouiiiinnennnn.. - 2 -
6101066 Trim, Front Panel (Innmer)......oviiemr i en-. - - 2
G 230694 Decal, Cycle Indicator.......... .. ian., 1 1 1
10 150310 Timer, Glass. . ..ottt e et e 11 1
11 350410 Light, Indicator (Red, 110V) (Round).............. 11 1
12 350409 Light, Indicator (Amber, 110V) (Round)............ 1 1 1
13 230634 Decal, Maytag. .. oottt et et e et e e e 1 - -
230636 Decal, Maytag. ... i e e e - 1 -
230635 Decal, Maytag. ... .. iiin i e e an - -1
14 431210 Rivet, Pop (Stainless Steel) (1/8" x 1/4™). . ... ... 6 8 -
431215 Rivet, Blind (Stainless Steel) (1/8" x 5/16")..... - - 6
15 150313 Control Panel, Extruded Aluminum......... N 1 - -
150322 Control Panel, Extruded Aluminum.................. - 1 -
150323 Control Panel, Extruded Aluminum.................. - -1
16 602421 Panel, Side (Left) (As Viewed From Fromt)......... 1 -
603017 Panel, Side (Left) {As Viewed ¥rom Front)......... - -
603125 Panel, Side (Left) (As Viewed From Front)......... - 1
10/91 l*NEW' PART| (-)=NOT SHO\VNI # = SERIES, SER PRE OR RUN NO. M3FLW-1I

-
A




ATIS, 35, 50 (MCI, MN1)

Modeis:

OF HINGE

DETAIL

DETAIL OF FASTENERS

Drw No: 721132

8/91




Section: MAIN EXPLODED VIEW - FINAL ASSEMBLY _ P/N 55273

Models:
ATH0MCL, MN1 |3
AT35MCL; -MN1-[7-
AT18MC1, MN1
NO. PART NUMBER DESCRIPTION ‘P4 Bl
17 602722 Bracket, Soap Dispenser.............. ... ... 2 2
18 431215 Rivet, Blind (Stainless Steel) (1/8" x 5/16")..... 4 4 -
431210 Rivet, Pop (Stainless Steel) (1/8" = 1/4")........ - - 4
19 240613 Decal, Maytag. ..ot i e e e 1 1 -
230643 Decal, Mavtag....... ... i - -1
20 150327 Nameplate. ... ... .. ... e 1 1 1
21 431005 Nut, Stainless Steel (1/4"-20).................... 3 3 3
22 431100 Washer, Split Lock (Stainless Steel) {1/4")....... 3 3 3
23 156305 Cover, Soap Dispenser............. .. ..., 1 1 1
24 602729 Clamp, Soap Dispenser......... e e 11
25 602464 Cover, Top.. .. i e i e L = -
603024 Cover, Top. ... e e e e - 1 -
603801 Cover, Top. v e e e e e e - - 1
26 190802 Lock, Bid.... ... 11 1
27 602753 Latch, Top Cover...... ... it 1 1 1
28 602620 Brace, Fop. . o e e T - -
603014 Brace, Top. .. i e -1 -
603227 Brace, Top. ...t e e - - 1
29 370220 Capacitor, 130 MFD... ... ... i, - -
370221 Capacitor, 100 MFD. .. .. ... .. .. e, 2 - -
For AT35 With Century Motors (Single Phase)
370220 Capacitor, 130 MFD...... ... it - 1 -
730344 Capacitor, 160 MFD w/Resdistor.......... ... ... -1 -
370230 Capacitor, 10 MFD...... ... i i, = 1 -
370222 Capacitor, 50 MED. .. ... ... . .t ittt i -1 -
For AT35 With Elmo Motors (Single Phase)
730344 Capacitor, 160 MFD w/Resistor..................... - 1 -
370222 Capacitor, 50 MFD... ... . o i, - 1 -
370224 Capacitor, 20 MFD...... . ... ... .. .. . i -1 -
370223 Capacitor, 25 MFD..... ... .. i -1 -
For AT50 With Century Motors (Single Phase)
370220 Capacitor, 130 MFD.... ... ... . ... . . . . ... - - 2
730353 Capacitor, 130 MFD w/Resdistor........... ... ... ... - - 1
370222 Capacitor, 50 MFD. ... ... ... . ... .. .. - - 2
370224 Capacitor, 20 MED....... ... . i - - 2
30 430108 Screw, Plated (1/4"-20 x 1 1/4"). .. ... .. .. ....... 8 & 8
31 602732 Bracket, Capacitor........ ... ... ... 1 - -
603184 Bracket, Capacitor......... ... ... .t iinnnnnnnn. -1 -
605205 Bracket, Capacitor................... e e e S |
32 £30215 Nut, Fiber Lock (Plated) (1/4™-20)................ 17 17 17
33 430231 Nut, Fiber TLock (Plated) (#6-32)...... oo, i1 1
34 390300 Stud, Stainless Steel (#6-32 % .250).............. 1 1 1
10/91 I*NE\V PARTI (-)=NOT SHOWN| #=SERILS, SER PRE OR RUN NO. M3FLW-i

5



Secticn: MAIN EXPLODED VIEW-FINAL ASSEMBLY P/N 55273
Modeis: ATIS, 35, 30 (MCz2, MN2)
7
2 r
DETAL OF FASTENERS
8/91 Drw No: 721284




P/N 55273

Section: MAIN EXPLODED VIEW - FINAL ASSEMBLY
Models:
ATHOMCZ, MN2
AT18MCZ, MNZ2
0O, PART NUMBER DESCRIPTION

1 602423 Panel, Valve. . . .. ... i e -
603393 Panel, Valve. ... . i e s - 1 -
604118 Panel, Valve. ... ... i i - - 1

2 190203 Hinge, Take Apart.... ... ... i 2 2 2

3 430174 Screw (18 x 3/8" ). i e 24 24 74

4 430925 Screw, Stainless Steel (1/4"-20 x 1/2")........... 8 8 8

3 602422 Panel, Rear..... .. it it e T - -
603121 Panel, Rear.. ... ...ttt it e aainans - 1 -
603249 Panel, Rear. .. ..ot in it ettt - = 1

6 602419 Panel, Side (Right). .. .. .. ... ... i 1 -
603016 Panel, Side (Right). .. ... i - 1
603130 Panel, Side (Right)... .. ..o i i - -

7 602418 Panel, Front (Inner). ... ... vnnnnnnnnnnn 1~
602970 Panel, Front (Inmer) .. ... v ime e eatnan - 1 -
603800 Panel, Front (Inner) ... ..o o eniniiinnnnann - - 1

3 610203 Trim, Front Panel (Inmerj....... ... .. 2 - -
610396 Trim, Front Panel (Inner)...... .o, - 2 -
610106 Trim, Front Panel (Inner)..... .. uininnnnnenenn - - 2

9 430997 Screw, TP Torx (Plated) (#8-32 x 1/2")............ 65 6 6

10 150360-1 Panel, Control. ... ..t it 1 - -
150360-2 Panel, Comtrol..... ...ttt -1 -
150360-3 Panel, Comtrol..... ... i i s - = 1

11 602421 Panel, Side (Left) . oottt e e ee e 1 - -
603017 Panel, Side (Left). ...t - 1 -
603125 Panel, Sdide (Left) . .. u it e e e e e aens - - 1

12 602722 Bracket, Soap Dispenser.. .......c.oceerunnnnnnn.. 2 2 2

1 431215 Rivet, Blind (Stainless Steel) (1/8" x 5/16")..... b 4 4

14 431005 Nut, Stainless Steel (1/4"-20).................... 3 3 3

15 430317 Washer, Flat (Plated) (1/4") .. .. oo .. 3 3 3

16 150305 Cover, Scap DisSpenser. ... ...t innninenns 1 1 1

17 602729 Clamp, Scap Dispenser........oeevimommnnaon., 1 1 1

18 602464 0N N o 2 1 - -
603024 [0S R o S -1 -
603801 <37 R Y o - -1

19 190802 Lock, Lid.. . it i et it et i1 1

20 602753 Tatch, Top Cover. .. ... it 11 1

21 602620 Brace, ToP. .t e e e 1 - -
603014 Brace, TOP. . e e e e e -1 -
603227 Brace, Top. ..o i e et e - -1

For AT18 - 120V/60Hz (Single Phase)

22 730353 Capacitor, 130 MFD w/Resistor.............voiuu.. 1 - -

370221 Capacitor, 100 MFD. .. ... ... i i iiee e 2 - -
10/91 *NEW PART | (-)=NOT SHOWNI #=SERIES, SER PRE OR RUN NO. M3FLW-2

7



i LA

ATI8, 35, 50 (MC2, MNZ)

VIEW-FINAI

MAIN EXPLODED

Laoartinn:
A% % LAVl

Modeis:

Drw No: 721284

8/91




Sectiom: MAIN EX s N
Models:
5
4
AT50MCZ, MNZ 13}
AT3ISMCZ. WNZ TR
AT18MCZ, MNZ [] l
NO.  PARTNUMBER  DESCRIPTION 4SEE BELOW |10
For AT35 With Century Motors (Single Phase)
3702290 Capacitor, 130 MFDB... ... ..., - 1 -
730344 Capacitor, 160 MFB w/Resistor..................... - 1 -
370230 Capacitor, 10 MFD. ... ... . i -1 -
370222 Capacitor, 50 MFD.... ... . i -1 -
370116 Resistor, 12K OHM.... ... . . . i - 1 -
For AT35 With Elmo Moters (Single Phase)
730344 Capacitor, 160 MFD w/Resistor..................... - 1 =
370222 Capacitor, 50 MFD. ... .. i = 1 =
370224 Capacitor, 20 MED. ... ..t i e - 1 -
370223 Capacitor, 25 MED. ... .0 v es - 1 -
370116 Resistor, 12K OHM. ... i i - 1 =
For AT50 (S8ingle Phase)
370220 Capacitor, 130 MFD..... ... - - 3
370222 Capacitor, 50 MED. . ... e e ns - - 2
370224 Capacitor, 20 MED. .. .. ... ... ur e - - 2
23 430108 Screw, Plated (1/4"-20 x 1 1/4”) .................. 8 8 8
24 602732 Bracket, Capacitor. ... ... ., i- -
603184 Bracket, Capacitor.........ocoiiiiiiiiiiiii, -1 -
605205 Eracket, Capacitor. ottt i e - - 1
25 390300 Stud, Stainless Steel (#6-32 x 1/&4").............. 11 1
26 430231 Nut, Fiberlock (Plated} (#6-32)..... ... oo oo 1 1
10/91 l*NEW PARTI (-)=NOT SHOWN)| # = SERIES, SER PRE OR RUN NO. M3FLW-2

9



ATIS, 35 (PC2, PN1, PN2)

Models

DETAIL OF HINGE

METHOD OF

MOUNTING
MICROCOMPUTER

DETAIL OF FASTENERS

Drw No: 721179

8/91

10



MAIN EXPLODED VIEW - COMPUTER MODELS P/N 55273

Section:
Models:
5
4
mﬂTﬁOPCZ;“PNIT”PNZ”’3
AT35PC2, PN, PNZ [5 l
AT1BPC2, PN1, PN2 i 47
NO. PART NUMBER DESCRIPTION #5EE BFLOW l}

1 602423 Panel, Valve................. ... . ..... ... -
603393 Panel, Valve.. ... ... ... ... . .. . . - 1 -
604118 Panel, Valve.... ... . . - -1

2 190203 Hinge, Take Apart........ ... ... i, 2 - -

Previous Part No. 602784
Note: 18003070- (Before Serial Number)
190203 Hinge, Take Apart........ ... . .. ... o .. - 2 -
Previous Part No. 602784
Note: 35002753- (Before Serial Number)
190203 Hinge, Take Apart......... ... .. .. ... . ... ... . .. ... - = 2
602784 Hinge e e 2 - -
Note -18003069 (After Sarial Number)
602784 Hinge. .. .o - 2 -
Note: -35002752 (After Serial Number)
602784 Hinge. . oo e, - = 2
3 430174 Screw (#8~18 x 3/8"). . .ot 26 28 28
Previous Part No. 430133
& 430925 Screw, Stainless Steel (1/4"-20 x 1/2"Yy........... 8 8 8
Previous Part No. 430948

5 602422 Panel, Rear.. ... ... oo i, 1 - -
603121 Panel, Rear....... ... i, - -
603249 Panel, Rear... ... it i -

6 602419 Panel, Side (Right). ... ... . . e . 1
603016 Panel, Side (Right)............ e e et e -
603130 Panel, Side (Right)..... ... v i -

7 502418 Panel, Front (Inner).......cvuiuininennnnn. 1 =
602970 Panel, Front (Inner)...... e, - 1
603800 Panel, Front (Inmer)....... ... - - 1

8 610203 Trim, Front Panel (Inner)........cov ... 2 - =
610396 Trim, Front Panel (Inmer)..... ..o ... - 2 -
610106 Trim, Front Panel (Inner)......ucuvurumunnnonnnn . .. - - 2

9 150355 Trim, Keypad {Computer)................. e 11 1

106 340602 Switch, Membrane (Coin Keypad).................... 1 1 1
370559 Switch, Membrane (Manual Keypad).................. 11 1

11 230639 Decal. . 1 - -
230640 Decal. ... - 1 -
603011 Decal. ... - - 1

12 431210 Rivet, Pop (Stainless Steel} (1/8" x 1/4")........ 6 8 8
13 150313 Control Panel, Extruded Aluminum.................. T - -
150322 Control Panel, Extruded Aluminum.................. -1 -
150323 Control Panel, Extruded Aluminum.................. - -1

14 370526 Computer Board, OPL......... ... ... . 1 1 1
370540 Computer Board, Coin (Maytag)..................... 1 1 1

15 602421 Panel, Side (Left)... ... . r - -
603017 Panel, Side (Left)...... .o, - 1 -
603125 Panel, Side (Left)... ... ., - -1

16 602722 Bracket, Soap Dispenser..........eeeuuueenenn.... 2 2 2

10/%1 !*NEW PART] (-)=NOT SHOWN/| #=SERIES, SER PRE OR RUN NO. M3FLW-3

11



Section:  MAIN EXPLODED VIEW-COMPUTER MODFELS P/N 55273

Models: ATIS, 35 (PC2, PN1, PN2)

LDETAL A

METHOD OF
MOUNTING
MICROCOMPUTER 19—,

£ SEE ILLUSTRATION -1
NUMBER 721129

DETAIL OF FASTENERS

8/91 Drw No: 721179

12




Section: MAIN EXPLODED VIEW - COMPUTER MODELS P/N 55273
Models:
5
4
AT50PCZ2, PN1, PNZ2 [3
~AT35PCZ. PNT, PN2 [T 1=
AT18PC2, PN1, PNZ 17 l
MNO. PART NUMEBER DESCRIPTION #SFTBfIO““llE ; -
17 431215 Rivet, Blind (Stainless Steel) (1/8" X 5/16"7). .. .. i1 -
431210 Rivet, Pop (Stainless Steel) (178" x 176"y ... .. - - 4
18 230643 Decal, Maybag. - v ovverenerarenetmansreuneaeea . 1 1 1
19 150327 Nameplate. .o vv v e 1 1 1
20 431005 Nut, Stainless Steel (1/4"-20)....... ... .ovii..s 3 3 3
21 431100 Washer, Split Lock (Stainless Steel) (1/&4")....... 3 3 3
22 150305 Cover, So0ap DiSpenser.........c...ccnevnrnenenny 11 1
23 602729 Clamp, Soap Dispenser...........c.oeenainvrnrnon 11 1
24 602464 COVET, TOD .t cvimas s amn e 1 - -
603024 COVEE, TOD. . it ivi s ie e - 1 -
603801 Cover, TOP. e i i T T 1
25 190802 Lock, Lid. ..o 11 1
26 602753 Latch, Cover {TOP).wene e unrr e 101 1
27 6502620 Brace, TOpP. . cu e menacen s i - -
603014 Brace, TOP.. cuv nrracantaranesaseceausanens s - 1 -
603227 Brace, TODP..coeeraeenmene e e - - 1
28 370220 Capacitor, 130 MFD.......viiii v 1 - -
370221 Capacitor, 100 MFD.........ciuiveninnrceenns 2 - -
For AT35 With Century Motors (Single Phase)
370220 Capacitor, 130 MFD.......coitinivnnininnnennnes - 1 -
730344 Capacitor, 160 MFD w/Resistor...............o..-- - 1 -
370230 Capacitor, 10 MFD..... ..o, e - 1 -
370222 Capacitor, 50 MFD.....ciuiunniinneaaae s - 1 -
For AT35 With Elmo Motors (Single Phase)
730344 Capacitor, 160 MFD w/Resistor.............ooovnnnn - 1 -
370222 Capacitor, 50 MFD......oouiiiiiniannnsn - 1 -
370224 Capacitor, 20 MFD. ... ..iiuoneiii i iiaee - 1 -
370223 Capacitor, 25 MFD. .. ..ot -1 =
Tor AT50 (Single Phase)
730353 Capacitor, ‘130 MFD w/Resistor....................- - - 3
370222 Capacitor, 50 MFD...... i - - 2
370224 Capacitor, 20 MFD........ ...t e e ey - - 2
29 430108 Screw, Plated (1/4"-20 x 1 1/4") .. oot 8 8 8
30 602732 Bracket, Capacitor.......c..ovsunrrinrneeeannnn 1 - -
603184 Bracket, Capacitor.........ovuninnainn, - 1 -
605205 Bracket, €apacitor. ... or it - - 1
31 602961 Cover, Module........oivinviiiniian s 1 1 1
32 431401 Nut, Brass (#6=32) ... vt b 4 4
33 431113 Washer, Ext. Tooth (Stainless Steel) (#6)......... & 4 &
34 430215 Nut, Fiber Lock (Plated) (1/4"-20)................ 17 17 17
35 390300 Stud, Stainless Steel (#7-32 x L250) e i1 1
36 430231 Nut, Fiber Lock (Plated) {#6-32)........c.cononns 1 1 1
- 370116 Resistor, 12K Ohms 5 Watt.........coovvniinennnns 11 1
10/91 i*NEW PARTI (-)=NOT SHOWN‘ #=SERIES, SER PRE OR RUN NO. M3IFLW-3

13




[ ] TYyMMND AN DT ATEN DADTCO TDINT S59772
DCCUOI. LUV AL RLLALLI TARNLD LY 30415
Models:  ATI8, 35, 50 (MC, MN, PC, PN Series I and 2)

8/91

Drw No: 721137

i4



Section: DOOR & RELATED PARTS (MC, MN, PC, PN Series 1 & 2) P/N 55273é

iVlodels: -
5
I 2 s
~ AT50 13
AT35 3
AT18 i
NQO. PART NUMBER DESCRIPTION HS5EE BELOW [

E 604079 Door Assembly, Complete.................. ... . ... ..

# 603239 Door Assembly, Complete.............0vo oo, ..

* 603901 Door Assembly, Complete.................... .. ... ..

1 602431 Door. o - -
602837 DOCT . e - 1 -
602842 DO . - - 1

2 170106 Gasket, DoOT. ... ..o 1 - -
170123 Gasket, DoCr.. ... .o - -
170124 Gasket, DoOr.. ... - 1

3 290205 Glass, Door.. ... oo 1 - -
290207 Glass, DOOT. .. ..ottt -1 -
290208 Glass, DOCr. . e e - - 1

4 150224 Hinge, Door (Brass)......i oo, i1 01

5 150226 Mount, Door (Brass).........eeeee e 2 2 2

6 610192 Red, Hinge {Stainless Steel) (1/4" x 7"™).......... i1 -
610159 Rod, Hinge (1/8" x 10" ). . .. e i, - -1

7 430976 Screw, Stainless Steel (#8-32 x 5/8")............. 3 3 3

8 430215 Nut, Fiber Lock (Plated) {1/4-20)................ 8 8 8

9 430906 Screw, Stainless Steel (1/4”-20 x 7/8") ... ... ... 4 4 4

10 320300 Rod, Push Button.............. S e e e e 1 1 1
11 150225 Handle, Door (Brass) ..., i1 1
12 431222 Pin, Spring (Stainless Steel) (3 1/16" x 1/8™).... 1 1 1
Previous Part No. 430412, 431213
13 310125 Spring, Door Lock... ..., i1 1
14 430907 Washer, Nylon (Use As Needed)..................... 1 1 1
1 150227 Spacer, Door Handle (Brass).....cou.r . .. 1 1 1
16 150229 Arm, Latch (Brass) ... .o e i 1 -
150224 Arm, Latch (Brass) .. ..., - - 1
17 430232 Nut, Fiber Lock (Plated) (#8-32)................ .. 3 3 3
18 730143 Outer Panel Kit~OPL (Stainless Steel)............. T - -
19 430986 Screw, Stainless Steel (#8-32 x 3/8")............. 4 - -
20 610098 Trim, Outer Front Panel......... ..., 1 - -
18 730014 Outer Panel Kit-Coin {Stainless Steel)............ i - -
ig 430986 Screw, Stainless Steel (#8-32 x 3/8")............. 4L - -
20 610098 Trim, OQuter Front Panel............cc.o'couuuuion. ... 1 - -
- 170209 Gasket, Door (O-Ring)..... ..o, i - -
18 730145 Outer Panel Kit-Coin (Harvest Sold)............... 1 - -
19 430986 Screw, Stainless Steel (#8-32 x 3/8")............. 4 - -
20 610098 Trim, Outer Front Panel........... . e i i - -
18 730012 Outer Panel Kit-Coin {Sunset Coral)............... i - -
19 430986 Screw, Stainless Steel (#8-32 x 3/8")............. 4o - - .
20 6106098 Trim, Outer Front Pamel......... ..o ... I - -
18 730010 Outer Panel Kit-Coin (Almond).........oo oo ... 1 - -
19 430986 Screw, Stainless Steel (#8-32 x 3/8")............. b - -
20 610098 Trim, Outer Front DoOT. ... ..o v e, 1 - -
18 730151 Outer Panel Kit-OPL (Stainless Steel)............. -1 -
19 430986 Screw, Stainless Steel (#8-32'x 3/8™)............. - 4 -
29 610097 Trim, Outer Front Panel................'o'uuuuni.. -1 -
10/91 !*NEW PART] (-}= N’OT SHOWN| #=SERIES, SER PRE OR RUN NO. M3FLW-12

15



Section: DOOR AND RELATED PARTS P/N 55273
Models: ATIS, 35, 50 (MC, MN, PC, PN Series | and 2)

| /91 Drw No: 721137

16




Section: DOOR & RELATED PARTS (MC, MN, PC, PN Series | & 2)

P/N 55273

Models:
5
4
AT35 2
AT18 ]
s |
NO. PART NUMBER DESCRIPTION #SEE BELOW I | B
18 730147 Outer Panel Kit-Coin (Stainless Steel)............ 1 -
19 430986 Screw, Stainless Steel (#8-32 x 3/8")............. 4 -
20 610097 Trim, Quter Fronmt Panel. ... ... ... . . .. . ... .. .. ... 1 -
18 730145 Outer Panel Kit-Coin (Harvest Gold)............... - 1 -
19 430986 Screw, Stainless Steel (#8-32 x 3/8™")............. 4 -
290 641097 Trim, Cuter Front Panel..... .. .. ... ... . . ... -1 -
18 730146 Quter Panel Kit-Coin (Sunset Coral)............... 1 -
19 430986 Screw, Stainless Steel (#8-32 x 3/8 ). ... ... ... ... 4 -
20 610097 Trim, Outer Front Panel......... ... ... ... - 1 -
28 730144 Cuter Panel Kit~Coin (Almond)..................... - 1 -
19 430986 Screw, Stainless Steel (#8-32 x 3/8")............. 4 -
20 610097 Trim, Outer Front Panel...... ... .. ... ... .. .. .... -1 =
18 730164 Outer Panel Kit-OPL {Stainless Steel)............. - 1
19 430986 Screw, Stainless Steel (#8-32 x 3/8")............. - - 4
20 610105 Trim, Cuter Front Panel..........._ ... ... .. ....... - - 1
18 730160 Cuter Panel Kit-Coin (Stainiess Steel)............ - -1
19 430986 Screw, Stainless Steel (#8-32 x 3/8"). ... ......... - 4
20 610105 Trim, Quter Front Panel............ ... -1
21 431213 Pin, Spring (Stainless Steel) (3/16" x 1 1/8").... 1 1
22 602679 Hinge Shim (Use As Needed)........oiviviiinnn... - -
23 230661 Decal, Push-Red-Buttom........ . iiiiiiiiiinnnnn,. 1 1
24 230662 Decal, Red Dot. ...ttt e e et eeaie e 11
10/91 *NEW PARTI {(-Y=NOT SHOWN] #=SERIES, SER PRE GR RUN NO. M3FLW-i2

17



P/N 55273

DOOR SAFETY INTERLOCK, COIN MODELS

ATI8, 35, 530 (MC, PC, Series 1 and 2)

Section:

Models:

Drw No: 721134

8/91

18



Models:

NO. PART NUMBER DESCRIPTION

* 604449
w 602509
1 430983
730982

2 150223
3 430925
' 430985

4 602567
5 431100
6 430232
7 4319403
8 a2
9 431123
10 602540
11 430220
12 431902
i 603003
14 430225
1 3403153
16 431901
17 430977
18 430978
19 430133
20 602511

21 300113
22 431215

3 340200
24 431231
25 602524
26 310110
27 603185
28 320200

Lack Assy, Door (Complete W/Wires 1 1
Lock Assy, Door (Complete W/Wires 11
Screw, Stainless Steel (1/4"-20 x - -
Screw, Stainless Steel (1/4"-20 x 2 2
Catch, Door Lock. ... . i e, I 1
Screw, Stainless Steel (1/4"-20 x - -
Screw, Stainless Steel (1/4"-20 = 5/8")........... - 2 2
Plate, Cover (Door Lock) ... ... o . 1 1 1
Washer, Split Lock (Stainless Steel) (1/4"y....... 2 2 2
Nut, Fiber Lock (Plated) (#8-32).. ... . ........... 2 2 2
Washer, Shoulder (Teflon) {#8). . oo onn ey 1101
Solenoid, Deor Leck (Complete)...tﬁ?qggé}ﬁ...%?... 1 1 1
Release (110V ... . i s e 1 1 1
Washer, Tlat (Stainless Steel) (#10).............. 1 1 1
Stop, Pushbutton..... ... .. . 11 1
Nut, Fiber TLock (Plated) (#10-32)................. 1 1 1
Washer, Teflon (#8) ... v e e, 3 3 3
Cover, Door Lock Plate. ... ...t innnn . I i 1
Nut, Fiber Lock (Plated) (#4~40)....... ... ... .... 2 2 2
Micro-Switch, Door LocK. . ittt i ie e en s I 1 1
Washer, Nylon (#6) ... i e 4 4 4
Screw, Stainless Steel (#6-32 x 3/16")............ 2 2 2
Previous Part No. 430972
Screw, Stainless Steel (#8-32 x 3/16")............ 2 2 2
Screw, Plated (#8-18 x 3/8") ... ... 2 2 2
Plate, Door LoCR. ..ottt e e it 1 1 1
Solenoid, Door Lock (Complete) (110V)............. 1 1 1
Nut, Fiber Lock (Plated) (1/27-20}........0cuvvun.. 2 2 2
SWIitehl, DoOr. c ittt e e e 11
Nut, Fiber Lock (Plated) (#6-32)..... ... 2 2 2
Lever, Switch.. ... . . i e 1 1 1
ol 14— 11 1
Shim, Door Lock Plate (Use As Needed)............. - - -
Shield, Splash (Door Tock)....vviii iy, 1 1 1

10/91

|“NEW PART | (-) = NOT SHOWN]| # = SERIES, SER PRE OR RUN NO. | M3FLW-13

19




P/N 55273

DOOR SAFETY INTERLOCK, OPL MODELS

ATI18, 35, 50 (MN, PN, Series 1 and 2)

Section:

Models:

USE SHIMS
AS NEEDED

Drw No: 721296

8/91

20



Section: DOOR SAFETY INTERLOCK - OPL MODELS (MN, PN Series 1 & 2) P/N 55273

Models:
NO. PART NUMBER DESCRIPTION
1 430225 Nut, Fiber Lock (#4-40). . ... . i 1 1 1
2 340919 Micro-Switch, Door Lock.. ... . v 1 1 1
3 431901 Spacer, Nylon (#6). ... ... o i L 4 4
4 605394 Lock, DOOT .« i e e e e e 11 1
5 430978 oo o =2 2 2 2
6 430215 Nut, Nylom. ... i it 2 2 2
7 605381 Lever, Door Tock. .. .o i e 1 1 1
8 431902 Washer, Teflon {#8) ... . i 3 3 3
9 3101190 Spring, Tordisom.....vv v 1 1 1
10 430232 Nut, Fiber Lock (#8-32) ... . i 2 2z 2
11 £30229 Nut, Fiber Lock (#10-32). ... .. oo 1 1 1
12 431100 Washer, Splitlock (1/&4"). .. .. .. . . i, b & 4
13 430925 Serew (1/47-20 % 172" ) . e z2 2 2
14 430983 Lo = 2 2 2 2
15 150223 Catch, Door Lock.. ... i i1 1
16 602567 Cover, Door Lock. ... . i 1 1 1
17 431903 Washer, Shoulder (Teflon).......cooiviiiinronn, 1 1 1
18 300112 Solenoid, Door Release {110V DC).... ... .. oo 1 1 1
19 431123 Washer (#1080 SAE ) .. . ittt i i 11 1
20 605382 Stop, Pushbuttonm...... ..., 1 1 1
21 603185 Plate, Shim (Door Lock) {Use As Needed)........... - - -
22 603003 Cover, Door Lock ASSY. ..., 1 1 1
23 430174 Screw (#8-18 % 3/8" )i s 2 2 2
24 320200 Shield, Splash (Door Lock).... ...t 1 1 1
10/91 *NEW PARTl (-})=NOT SHOWN| #=SERIES, SER PRE OR RUN NO. M3FLW-14




ATIS, 35, 50 (MC1, MNI)

Models:

25010
(HODELSONLY

&

)

g

39

-
o

g/—38
4

)

Drw No: 721155

8/91




CONTROL MODULE P/N 55275

Section:
Models: E
D
AT5OMC1, MN1 [3
AT35MCI, MN1 [
ATI8MCI, MN1 ;}h; i
NO.  PART NUMBER DESCRIPTION #SEE BELOW |1 Mo H3 7
1 330145 Contactor, Auxiliary (Allen Bradley, 1 Ph)........ -1 1
2 330401 Protector, Overload (Allen Bradley)..............,. - 1 -
330216 Protector, Overload (Benedikt & Jager)............ -1 -
330236 Protector, Overload (Allen Bradley)............... - = 1
5 sservorenis i ooncactor (110V/50Hz, 120V/60Hz) (NX-101) .5~ 22C03¢
330504 ~ef Coil, Replacement (110V/50~60HzY (K2-7 & 16)... .. . oy oo
b aserre POPOSE O actor (110V/50Hz, 120V/60Hz) (NX-IOI)..%;'.%.??F"};{QTE‘Q;
330225 *Relay (110V/50Hz, 120V/60Hz) {700 Series)........ i 1 1
330109 *Relay (110V/50Hz, 120V/60H=z) ... . oo 11 1
{K2-07A22) Benedikt & Jager
330504 Coil, Replacement (116V/50-60Hz) (K2-7 & i6)...... - - -
*NOTE: These relays are used on machines
where the P.C. boards (Ttem #27) do not
include the relay.
5 340302 Switch, Dual Level............ ......... ... . ... ... 1 - -
. 340307 Switch, Dual Level. ..., - 1 -
3403906 Switch, Dual Level.. ... ... ... .. v . - -1
6 140738 Strip, Terminal............ L T 5 5 5
Previous Part No. 140730
7 430916 Screw, Stainless Steel (#6-32 x 1/2")............. 10 10 10
8 140916 Insulator, Terminal Strip (33-40)................. 1 1 1
9 602273 Panel, Electrical (Sub-Assembly).................. 1 1 1
10 150315 Indicator, Gycle.. ... ... . 1 1 1
11 430048 Screw, Stainless Steel (M4 x 8)..... ... . .. 3 3 3
12 431123 Washer, Stainless Steel (Flat) (#10).............. 5 5 5
13 340410 Switch, Cycle Selector (Pushbutton)............... 1 1 1
14 430213 Mut, Fiber Lock (#6323 ... 1 1 2
Previous Part No. 430225
15 431401 Nut, Brass (6~32)....... ... i . 10 10 10
16 431113 Washer, Stainless Steel (#6) (Ext. Tooth)......... 10 10 10
17 140912 Insulator, Terminal Strip (1-8)................... 1101
18 140913 Insulator, Terminal Strip (9-16).............. .... 1 1 1
19 140914 Insulator, Terminal Strip (317-24)........ ... .. ... . 1 1 1
20 140915 Insulator, Terminal Strip (25-32)................. 1 1 1
21 430928 Screw, Stainless Steel (#6-32 x 3/8") .. ... ... ... 1 1 1
22 160301 Timer, Cycle (110V/50Hz). ..., 1 1 1
23 160539 Hotor (110V/60HZ ..., 2 2 2
24 140612 Clamp, Capacitor Mtg............covvirnnunnnn ... 1 1 1
25 430917 Screw, Stainless Steel (#6-32 x 1/4")........... .. 2 2 2
26 370225 Capacitor. .o . 1 1 1
27 604743 P.C. Board 110V (No Relay)..................vo ... . i 1 1
Previous Part No. 370402
665757~ P.C. Board 110v... B30 XM -\ €. . 11 1
Previous Part Number 485895
28 430904 Screw, Stainless Steel (#10-32 x 3/8™)............ 2 2 2
29 431108 Washer, Stainless Steel (#10) (Lock, Ext. Tooth).. 2 2 2
18/91 ”"NEW PART | (-)=NOT SHOWN | # = SERIES, SER PRE OR RUN NO. M3FLW-6

23



P/N 55273

CONTROIL. MODULE

Section:

ATIS, 35, 50 (MCIL, MND)

Models:

o\
m

Drw No: 721155

8/91

24



P/N 55273 .

Models
ATEOMC1, MN1
AT3EMCT-—MNT— 5 |
AT18MC1, MN1
NO. PART NUMBER DESCRIPTION
30 330328 Timer, Delay (120V) . ..o i 1 1
31 431100 Washer, Stainless Steel (Split Lock) (1/4")....... 1 1
32 430211 NIt (1747 =20 e e 101
33 340001 Solid State Switeh (220111/220118)............ ..., I e
- Century 55 Amp, 330V T
340002 Sciid State Switch (222111/7220120)...... ... . ... ... - 1
_ Elmo 55 Anp, 260V
34 340409 Boot, Push -Buttom. ... ... 1 1
35 340403 Micro-Switeh. .. it i i i i i e e 1 1
36 430231 Nat, Fiber Lock (#6-323.. .. i 2 2
37 430910 Screw, Stainless Steel (#6-32 x 3/&"). ... ... ..... 2 2
38 422500 Coupler, Hose (Pressure Switch)................... 11
39 610397 Extension, Adr Tine......... ... ... ..... e 1 1
10/91 l*NEW PART | (-)=NOT SHOWN | #=SERIES, SER PRE OR RUN NO. 1 M3FLW-6

25



Section:

ATIS, 35, 50 (MC2, MIN2)

Models:

3
g
i3
35
52
3%
£3

35 & 50 Ib,

MODELS ONL

Drw No: 721263

8/91

26



Section: CONTROIL MODULE P/N 55273

Models:
A-[-_50MC2’ MNZ e S UV UOTR VO PPTRUROTPTOT SN SR S
AT35MC2, MN2 5
AT18MC2, MN2
WO PART NUMBER DESCRIPTION
- 602773 Panel, Electrical (Completel}......... ... .. .. .. ..., - - -
1 330146 Contactor (NX-101-Allen Bradley).................. 2 2 2
2 330145 Contactor {Auxiliary-Allen Bradiey)............... 1 1 1
3 340307 Switch, Dual Level.. ... .o i, - 1 -
340306 Switch, Dual Level.. ... .. . ... i - - 1
4 422500 Hose, Pressure Switch {Complete).................. i1 1
5 610397 Extension, Air Ldne. ... ... .. i i i1 1
& 140738 Strip, Terminal. .. .. e 5 5 &
7 430916 Screw, Stainless Steel {#6-32 x 1/2™).. ... ... ..... 10 10 10
8 140912 Insulator, Terminal Strip (1-8)................ ... 1 1 1
g 140913 Insulator, Terminal Strip (9-16).... ... .. ........ 1 1 3
10 140914 Insulator, Terminal Strip (17-24)....... ... ....... 1 1 1
11 140915 Insulator, Terminal Strip (25-32)................. 11 1
1 140916 Insulator, Terminal Strip (33-40).......... ... ... 1 1 1
13 431113 Washer, Stainless Steel, (#6) (Ext. Tooth)........ 10 10 10
14 431401 Nut, Brass (#16-32) ... .ttt ittt v e aeanns 10 16 10
15 602273 Panel, Electrical (Sub-Assembiy}........ccnoe..oo... 1 1 1
16 350415 Light, Neonm. .. oottt it e e e et a i nanns 4 4 4
17 430232 Nut, Fiber Lock (Plated) (#8-32).................. 4 4 4
18 430311 Washer, Flat (Plated) (#8 SAE).......... ... ... .... 8 8 8
19 604985 Bracket, Indicator Light Mtg...................... 4 4 4
20 350416 Lens, Amber (Lexan) (Short).......ciiiiininnnnn. 4 4 4
21 190102 Indicator, Cycle. ... i e it i et 1 1 1
22 340418 Switch, Cycle Select... ... vt 11 1
23 430948 Screw, Stainliess Steel (M4 x 8)..... ... .. ... 3 3 3
24 431123 Washer, Stainless Steel (Flat) (#103.............. 3 3 3
25 430928 Screw, Stainless Steel (#6-32 x 3/8") ... .. ... .. 1 1 1
26 160539 Motor, Timer (120V/60Hz)........ ... . o oinen.onn. 2 2 2
27 160301 Timer, Cycle (110V/50Hz2)....... . oo, 1 1 1
28 140612 Clamp, Capacitor Mtg..... .. iinnnnen. 1 1 1
29 430917 Screw, Stainless Steel (#6-32 x 1/4")............. 2 2 2
30 370225 L2 o T N o I o 11 1
31 605757 P.C. Board. .. ..t i e e e e e e 1 1 1
32 431108 Washer, Stainless Steel (#10) (Lock Ext. Tooth)... 2 2 2
33 430904 Screw, Stainless Steel (#10-32 x 3/8")............ 2 2 2
34 430211 Nut (176" =20) ot e e 1 1 1
35 431100 Washer, Stainless Steel (Split Lock) (1/4")....... 11 1
36 330328 Timer, Delay (110V)...... ... ..., 11 1
37 3406001 Switch, Solid State..... ... . . -1 -
340002 Switch, Soldid State. ... ... e - - 1
10791 *NEW PART|{ (-)=NOT SHOWN| #=SERIES, SER PRE OR RUN NO. M3FLW-7

27



P/N 55273

CONTROL MODULE

Section:

ATI8, 35, 50 (PC2, PN2}

Models:

% COIN MODELS

OPL MODELS ONLY

TO COMPUTER

Drw No: 721205

8/91

28



Seciion:

Models:

_ATH0PC2, PN2
AT35PC2, PN2

AT18PC2, PNZ

PART NUMBER DESCRIPTION

NG
1 330146 Contactor (12CV-60Hz) .. .. i it e i e 3
2 330152 Interlock, Mechanical.......... ... ... 1
3 140738 Strip, Terminal..... ... o 5
4 430916 o .1 10
5 140912 Decal, Terminal Strip (1-8)...... ... ooty 1
6 140913 Decal, Terminal Strip (9-16). ... .o iinnnn... 1
7 140914 Decal, Terminal Strip (17-23)...... ... ... von. 1
8 430928 oot <17 1
9 140915 Decal, Terminal Strip (25-32)..u.uveernenenn .- i
10 140916 Decal, Terminal Strip (33-40) ... .. ... ... 1
11 340302 Switch, Water Level.. ... .. .. i i, 1
340307 Switch, Water Level.. ... .. .. ... i, -
340306 Switch, Water Level. ... .. i, -
12 431113 1 =3 1= % 10
13 431401 L e 16
14 370519 Board, Relay. ...t ittt 1
350109 Fuse {1/2 AP ..o i i 10
350108 Fuse (1/8 Slo Blo) ... i 1
15 140216 O T 31 = 3 1
16 604456 Harness, Battery.. ... ... i ian e 1
17 330227 Relay. .. . st e e 1
18 431401 3 2
19 140612 Clamp, for Capacitor........ ... .. 1
20 430917 o o = e 2
21 370225 Capacitor. ... . i e e 1
22 605757 PC Beoard, Door Lock. ... ... . aia i 1
23 431108 Y=Y s L= ol 2
24 430904 T o<1 2
25 604462 Panel, Electrical (Sub-Assembly)......._ ... ........ 1
26 370529 Beoard, Battery Back=Up........ ... ... .. . 1
27 431100 Washer. . .. i e e 2
28 430211 R o2 2
29 330335 Relay, Time Delay (120V)...... ..o iinininnnn. 1
30 330203 Relay, Time Delay (120V). ... uurreeennnunnenennnn.. 1
31 330232 Contactor, Auxiliary. .. ...t 1
32 330217 Filter, RC Network......... ..., 1
33 370310 Bridge, Rectifier (10 Amp-600V)....... . ... ........ 1
34 330401 Protector, Overload (Allen Bradley)............... -
330236 Protector, Overload (Allen Bradley). . ........_ .... -

[
L e i B T S i EE R Wy

< oo
ol i
o oo

e e i e e R e e R R e T T e i T e T el L Y Sy Sy o S A U WP § R N

Pd 1 = 2 e ek DR b BN e BN e BN b e fed fa

10/91

|*NEW PART| (-) - NOT SHOWN| 4= SERIES, SER PRE OR RUN NO.

M3FLW-8

29




ATI18, 35, 50 (MC, MN, PC, PN, Series 1 and 2)

Models:

Section:

VALHE-OF-PULSES
SWITCH NO.——

DETAIL A
COIN COUNTER
DIP SWITCHES

SEE DETALL A

Drw No: 721136

8/91

30



Section: COIN METER & COIN BOX P/N 55273

Models:
5 |
4 |
ATS0-[3 s
AT35 2
AT18 I [
NO, PART NUMBER DESCRIPTION #SEE BELOW l i
* 160605 Coin Meter, Complete (110V/50=60Hz).. .t Tv&MB = -
US Quarter
* 160621 Coin Meter, Complete (110V/50-60Hz)............... - - -
Canadian Quarter
1 160559 - Acceptor, Coin (US Quarter) . .. rveenuruainerean.. 101
2 160558 Switch, Coin......... W Tred 111
3 160556 Counter Board, Coln. ... it ins i1 1
4 160557 $olenoid, Cein Blocking (120V) (AT Models Only).. 1 1 1
300117 Solenoid, Coin Blocking (220V) (AT Models Only).. 1 1 1
5 160606 Coin Box With Key (MG1). ... ... i, i 1 1
160607 Coin Box With Key (MG2). ... . .. ... . .. e, 11 1
160608 Coin Box With Key (MG3)..... ... . i, 11 1
160609 Coin Box With Key (MG4) . ... .o 1 1 1
160610 Coin Box With Key (MG5) ... ..., 1 1 1
160611 Coin Box With Key (MG6) . ... .. i 1 1 1
160612 Coin Box With Key (MG7). ..o 1 1 1
160613 Coin Box With Key (MGB ... oot e iinnaanann 1 1 1
6 160565 REY (ME1) e e v eee e s e e et e et et i e 111
160566 16 T 11 1
160567 Key (MG3) . i i e 10101
160568 Key (MGA) . .. . i i e e 11 1
160569 Key (MG3) . ittt i i e e e e s 11 1
160570 Key (MBB) ..t it e i e i e e 1 1 1
160571 REY (MGT) e e v e ettt e e e e et e e 1 1 1
1091 *NEW PART | () =NOT SHOWN | #=SERIES, SER PRE OR RUN NO. M3FLW-20

3



Section:  MANUAL START STOP CONTROL P/N 55273

Models:  ATIS, 35, 50 (MC, MN, PC, PN, Series 1 and 2)

8/91 Drw No: 721141




Modeis:

AT50

ATaE 13-
AT18

NO. PART WUMBER DESCRIPTION

Kit, Start/Stop Complete
Switch, Rocker (Red)....
Switch, Momentary.......
Cover, OPL Plate........
Bracket, Mounting.......
Washer, Lock............

I N R
bt B b b e ek ped

i 7300106
2 340411
3 340412
4 230102
5
6
7
16/91

l*NEW PART‘ (-)=NOT SHOWN| # = SERIES, 5ER PRE OR RUN NO.

M3FLW-19

33




Section:

SOAP DISPEN

Models:

ATI8 (MC1, MC

5
2,

L
MNI, MN2, PCZ2, PN1 PN2)

ARmNr

DETAIL A

RESTRICTOR

SEE DETAIL A Z

b
DETAIL OF FLOW

8/91

Dirw No: 721143

34 .




iviodels
AT18MCZ2, MN2, PC2, PN2
AT18MC1, MN1, PN1
NQ. PART NURMBER DESCRIPTTON
1 150307 Box, Soap Dispenser........... . iiiiiiiinnnanann. 1 1
2 150329 Breaker, Vacuum (Top). ... it ein et i ieeannnn. 1 1
3 150330 Breaker, Vacuum {(Bottom). .. ... it 1 1
4 380719 Valve, Water (2 Way) (110-120V/50-60Hz) (Hot)..... 11
5 285720 N Valve, Water (3 Way} (110-120V/50-60Hz) (Cold).... 1 1
Vs eh See I11. No. 721139 Tig. 1 For Valve Parts
6 603381 . Manifold, Supply..... oo i i 1 1
7 603380 Manifold, Fill. . . .. i e e e s et e aens 1 1
8 350304 Holder, FuSe. ... .t it e e et e e e e e e i 1 1
9 350104 Fuse (2 AmD ..ttt et e et e 11
Previous Part No. 350140
1 430903 Screw, Stainless Steel (#8-32 x 3/8")............. 11
11 430174 Screw, Plated (#8-18 x 3/8") .. . .. ... .. 1 1
1 140747 Block (3 WAt i ittt et e e e 1 1
140746 Block (4 Way) (3 Phase Only).. ... i, 1 1
13 430938 Screw, Stainless Steel (#6-32 x 1), ..., 2 2
14 602533 Plate, Cover (Rear)........c.cuonn. i e 1 1
15 140909 Bushing, Insulator...... ...ttt 2 2
16 140734 Connector, Ground. ....... ..t iiiini et nennann 1 1
17 430232 Nut, Fiber Lock (Plated)....... i iiiennenn. 1 1
18 610398 = 11
19 610399 2 (o= 1< 3 i 1
20 610226 3 (T < 2 2
21 610197 3 0o Y= < Y 1 1
22 610401 Hose (See Detail "MA™ ). o e 1 1
23 610390 2 £ = S I 1
24 610384 OB s it i it e e e et e ey 3 3
25 610241 e = - 1 1
26 430903 Screw, Stainless Steel (#8-32 x 3/8")............. 5 5
Previous Part No. 430171
27 603151 Cover, Vacuum Breaker......... ... ... i iinernnn.. 1
28 150321 Hose, Vacuum Breaker...... ... .t inennnn. 1 1
29 150309 Hose, Soap Dispenser......... v ieeennrrennsos 1 1
30 200213 O 1+ P 3 3
31 200219 O T O 1 1
32 200207 L 7= 3o T 23 23
33 430948 Screw, Stainless Steel (M& x 8)......ciivrnrnnn. L 4
34 430916 Screw, Stainless Steel (#6-32 x 1/2") .. ... ..., 4 4
Previocus Part No. 430909
35 430231 Nut, Fiber Lock (Plated)....... . ... .. 6 6
Previous Part No. 430321
36 190301 Plug, Cap (Yellow) .. .ottt i e e iaen 11
37 603342 Flow Restrictor Assembly (See Detail "A™)......... 1 1
10/91  [*NEW PART| ()= NOT SHOWN| /= SERIES, SER PRE OR RUNNO. | M3FLW-9

s
LA




Section: SOAP DISPENSER P/N 55273

Models: AT35,50 (MCI, MC2, MNI1, MN2, PC2, PNI PN2)

RN

RESTRICTOR

8/91 Drw No: 721151

36



Section: SOAP DISPENSER 852
Models:
AT50MCZ2, MNZ2, PC2, PNZ
AT50MC1, MNI1, PNI
CRTISMCZ. MNZ - PC2PNZ|
AT35MC1, MN1, PNI
NO.  PARTNUMBER  DESCRIPTION g a2t SE
1 50307 Box, Soap Dispenser....v...% N2 W b 1 1 1
2 150329 Breaker, Vacuum (TOp) ... cuiuuinenonneroeeannnon.s 1 1 1
3 150330 Breaker, Vacuum (Bottom)......... .. c.oeeiinna. 1 1 1
4 380722 Valve, Water {1 Way) (110-120V/50-6CHz)........... 1 1 1
5 380726 Valve, Water (1 Way) (110-120V/50-60Hz)........ - o 2 - -
6 380721 Valve, Water (2 Way) (110-120V/50-60Hz).....} ) lﬁ 1 - -
' See I11. 721139 - Fig. 1 for Valve Parts
7 150241 Conmector, Valve. . ou. e i iiniin e eeaias s 2 2 2
430331 Gasket, Quad Ring...... ... i & 4 4
8 140747 Block (3 Way ). . et ieinaaaennanannnas 1 1 1
146746 Block (& Way ). eeo ittt it iaaaiasanas 11 1
9 430231 Nut, Fiber Lock (Plated)..... ..o, 2 2 2
10 603151 Cover, Vacuum BreakeT.........coeiiururnnnnnann, 1 1 1
il 603388 Manifold, Supply. ..o 141 11
12 603387 Manifold, Fill... ... i 1 - -
603677 Manifold, Fill.. ..ottt c e aaaans - 1 1
13 430938 Screw, Stainless Steel (#6-32 x 1")......... e 2 2 2
14 430174 Screw, Plated (#8-18 x 3/8") ... ... ... ...t 1 1 1
is 602533 Plate, Cover (Rear).......uviiiermnenenaninnnnnns 1 1 1
16 610404 Channel (Not Used). ... oo ciiianen 1 1 1
17 350304 Holder, FusSe. ... iiiiieemnn oo snonnsin 1 1 1
18 350104 Fuse (2 AmMpP) i e e ittt cnaaa s 1 1 1
19 140509 Bushing, Insulator......... ... oo 2 2 2
20 140734 Connector, Ground........iuuvrimnnennenna s 1 1 1
21 430903 Screw, Stainless Steel (#8-32 x 3/8")............. 5 5 5
Previous Part No. 430171
22 603342 Tlow Restrictor Assembly........ . ..o, i1 1
23 150309 Hose, Soap Dispenser........c.c.veieniiianannan, 11 1
24 150321 Hose, Vacuum BreaKer........ ..o vemaniinnnnainnan i - -
150340 Hose, Vacuum Breaker.......... e - 1 1
25 610125 I 0o =X - P OGO 1T - -
610247 | o 11 - S AU SV o P P - 1 1
26 610126 i 0e ro Y - TP UG 1 - -
610387 Lo Y= Y - 1 1
27 610398 | oy = S O AU i - -
28 610085 e 1= 3PS i - -
610398 Lo =X - W R - 1 1
29 610197 [ 1o 21 - S S ANy o PO i - -
610088 0 1o = 3P - 1 1
30 £10128 T C Y= S GO i - -
610401 5 £ X 1< T g P -1 1
31 610127 HOB B v sttt tnn ettt ettt it ietaa e e 2 - -
610383 5T =2 < P A P - 2 2
32 510384 5 Lo Y= 1= P OO 2 - -
610249 5 (o 1= = T U O - 2z 2
33 610124 1 Y- TN 2 - -
610249 HOS B ottt i et i e et et e e e et - 2 2

10/91

*NEW PART| (-)=NOT SHOWN | #=SERIES, SER PRE OR RUN NO.

M3FLW-10

37



Section: SGAP DISPENSER P/N 55,
0 2

Models:  AT35, 50 (MC1, MC2, MNI1, MN2, PC2, PN], PN2)

£ ) WO [ n e
( —I . -:’_?"/F/l,/’ V-RING
*DETAIL A “ZDETAIL OF FLOW
e RESTRICTOR
3/91 : Drw No: 721151

38



Section: SOAP DISPENSER

P/N 55273

Models:
ATSOMCZ, MN2, PCZ,
ATS50MET, "MNT,
AT35MCZ;, MNZ2, PC2,
AT35MCTI, MN1,
NO. PART NUMBER DESCRIPTION ‘B EY
34 200207 Clamp (FB) . o o e 21 2
35 200205 Clamp (Sdze 10) ...t et e e - -
200200 Clamp (Sdze 24) . . .. e, - - & 4
36 200219 Clamp (Sdize AB) .. i e 11 1 1
37 200213 Clamp {Sdze 40) ..t 3 3 3 3
38 430916 Screw, Stainless Steel (#6-32 x 1/2")............. 10 10 10 10
39 430232 Nut, Fiber Lock (Plated)........ ... ... ... .. . .... 1 1 1 1
40 430903 Screw, Stainless Steel (#8-32 x 3/8™)............. 1 1 1 1
41 430231 Nut, Fiber Tock (Plated) ..., 8 8 8 &
10/91 *NEW PART| (-)=NOT SHOWN/| #=SERILS, SER PRE OR RUN NO. M3FLW-10

39



Section:

SOAP DISPENSER P/N 55273

Models:

ATIS, 35, 50 (MC2, MN2, PC2, PN2)

=74

/_.Ju

Ve 37

L et

8/91

Drw No: 721347

40



Section: SOAP DISPENSER

Models:
5
4
_ATS50MC2, MN2, PC2, PN2 I3
AT35MC2, MNZ, PC2, PNZ {2
AT18MC2, MN2, PCZ, PNZ [
NO. PART NUMBER DESCRIPTION HSEE BELOW [ i

1 150307 Box, Soap Digspenser. .. .ot 11 1

2 200207 Clamp, HOSE. .ot e iiaees 14 14 14

3 610662 Hose (1/2" I.D. x 17" ). oo 1 - -
610798 Hose (1/2" T.D. x 247 ). o - 1 -
610668 Hose (1/2" I.D. x 28" ). . i - -

4 610661 Hose (1/2" T.D. x 16™ ) i i ns 1 -
610797 Hose (1/2" I.D. x 23" ). o - 1
610667 lose (172" T.0. % 27 ). i s - -

5 610784 Hose (172" I.D. x 10 1/&"). .. o i, 1 - -
610793 Hose (1/2" T.D. x 12 1/2™) .. i - 1 -
610075 Hose (1/2" I1.D. x 137 ) e - - 1

6 190301 PIug, YelloW. . uruon e eia i ica e iaaennnaas 11 1

7 150329 Breaker, Vacuum {(Top) ... ..o 11 1

8 430231 Nut, Fiber Lock {(#6-32) . . vvrnrniiiiiiiiiiaaan, A A

9 603151 Cover, Vacuum Breaker............. ... ... v I 1 1

10 430916 Screw (#6-32 X 172 )i 8 8 8
11 606595 Plate, Mixing Valve Mounting............. ... ... 11 1
i2 602533 Plate, Cover (Rear ). ... e e ineeonannnaneeens 1 1 1
13 430174 Screw (#8-18 X 3787 ).t it e 11 1
14 430938 Screw (H#6-32 ® 1M )it ir i ettt 2z 2
15 140747 B1OCK {3 WAY) e vt ies s oo e e e e e an e 1 1 1
140746 Block (& WAV ettt i e iia ittt e e et e naenns 1 1 1
i6 350104 Fuse (2 Amp) ..o o s et ci e 1 1 1
17 430903 Screw (#8-32 x 3/8" ). . 1 1 1
1 350304 Holder, Fuse. .. ...t it inincaneenananas e e 1 1 1
19 140734 Connector, Ground......... ...t irinnerenanaunn 1 1 1
20 430232 Nut, Fiber Lock. ... ..o iiinee it 1 1 1
21 430231 Nut, Fiber LocK. ..t ottt i e it et e e et tnnan e 1 1 1
22 380740 Valve, Mixing (3 Way) (120V)...... ... vt 1 1 1
23 610786 Hose (1/2" I.0. x 12 ) e s 1 - -
610660 Hose (172" T.D. x 15" ). e - 1 1
24 610788 Hose (1/2" I.D. x 9 3/4") ..o 1 - -
510075 Hose (172" I.D. x 13" . oo - 1 -
610787 Hose (1/2" I.D. x 13 1/2") .. oo i, - -1
25 140909 Grommet, Bushing.......... o iuiiiinininnnnenenn 2 2 2
26 606816-1 Hose (3/4" 1.D. x 2 1/2™) . e 1 1 1
27 200205 Clamp, Hose.....ovueeennon.. [P 2 2 2
28 430322 Washer (1/4" Splitlock) .. ocuueunieininninennnns b 4 4
29 430929 Screw (1/4"-20 % 578" ). i b 4 4
30 150371 Connector, Fill (Manifold)...... ... ... ..o, 1 1 1
31 200219 Clamp, HoSe. . ... it e 1 1 1
32 150330 Breaker, Vacuum (Bottom)}........c.uiininainnea.., 1 1 1
33 610660 Hose (1/2" I.D. x 15M ) .o 1 - -
610797 Hose (1/2" 1.D. x 23" ). . . oo - 1 -
610665 Hose (172" 1.B. x 26" ). .ot - -
10/91 }*NEW PART| (-)=NOT SHOWN | #=SERIES, SER PRE OR RUN NO. M3FLW-11

41




Section: ~ SOAP DISPENSER P/N 55273

Models: ATIS, 35, 50 (MC2, MN2, PC2, PN2)

8/91 Drw No: 721347

42




1w

Section: SOAP

Models:

. ATOOMC2, MNZ2, PC2, PN2 13 L

AT35MC2, MN2, PC2, PN2
AT18MC2, MN2, PC2, PNZ

NO. PART NUMBER DESCRIPTION

34 610665 Hose (1/2" T.D. x 7/ ) i i 1 - -
610785 Hose (1/2" I.D. x 9 1/2"™) ... i, - 11
610660 Hose (172" £.D. x 15" ). i - -1

35 150321 Hose, Vacuum Breaker......... ... ... ...y 1 1 -
150340 Hose, Vacuum Breaker.......... ... . ... ... .. .. - - 1

36 200213 Clamp, Hose. . i e e 3 3 3

37 150309 Hose, 508D DisSpenSer. ... e cee i nansanns 1 1 1

16/91 | *NEW PART]| () =NOT SHOWN| # = SERIES, SER PRE OR RUN NO. | M3FLW-11

43




Section:

WATER YALVE

P/N 55273

Models:

ATIS, 35, 50 (MC, MN, PC, PN, Series | and 2)

VALYE-ASSEMBLY &
CLEANING PROCEDURES

CLEAN INLET HOSE AND
VALVE FILTER FIRST.

CLEAN OR REFAIR VALVE
USING VALVE KIT. DO
NCT REPLACE COMPLETE
VALVE.

BE SURE HOLE ON
CQUTSIDE COF DIAPHRAGM
FAGES THE INLET TO
THE VALVE.T

13 mm repair kit

8/91

Drw No: 721357 7211358

44



Section; WATER VALYE
Models:

NO. PART NUMBER DESCRIPTION

* 380722 Valve, Water (1 Way) (110-120V/50-60Hz)........... - 1 1
* 380721 Valve, Water (2 Way) (110-120V/50-60Hz}........... 1 - -
* 380720 Valve, Water (3 Way) (110-120V/50-60Hz}........... 1 - -
1 380900 Coil (110-120V/50-60Hz) . ... . . i s 1 1 -
2 730135 Repair Kit (10MM) ... . o v 1 1 -

/Plunger

/Spring

/Spring

/Diaphragm
* 380726 Water Valve {1 Way) (110-120V/50-60Hz)............ = 1 -
1 380900 Coil (110=120V/50-60Hz} .. ... 0 iiiie o - 1 -
2 730137 Repair Kit (13MM). ... o - 1 -

/Plunger

/8pring

/Spring

/Diaphragm
- 270200 Screen, Valve Imlet....... ..o, 2 - -
- 270364 Strainmer Assy., Inlet.. ... ...................uen. = 22
- 433331 Gasket, Quad O-Ring.... ... ..o, - 2 2
- 270405 Screen, Replacement................iitninrnenanan. = 22
3 380740 Valve, Mixing (3 Way) (120V).. ... ... ..o 1 1 1
4 270200 Straimer. . it e et e e 2 2 2
5 380939 Repair Kit (I3MM) ... i i s 2 2 2

380954 Repair Kit (I0MM) .. .o rrnn s 2 2 2

6 380900 Coil (110-3120V/50-60Hz) ... .. .., 1 1 1

10/91 [*NEW PART| ()=~ NOT SHOWN| #=SERIES, SER PRE OR RUNNO. | M3FLW-16

45



Section:

MAIN EXPLODED VIEW-SUB ASSEMBLY

P/N 55273

Models:

ATIS, 35 (MC1, MC2, MN1, MN2, PC2, PN, PN2)

Vo
SECTION THRU BEARRNGS

" SuMP
3

W 21 T4

P AP
33 32—

(A)DETALL OF DRAN VALVE
REAR VIEW

8/91

Drw No: 721129

46




Section: MAIN EXPLODED VIEW - SUB-ASSEMBLY P/N 55273
Vodels: F
T2 .
e e =
AT18MCZ2, MN2, PCZ, PN2 |2
AT18MC1, MN1, PNl 1
el L
NO.  PARTNUMBER  DESCRIPTION HSEE BELOW |1 &
1 602300 Frame, w/Sump Support. . ... i, B
602959 Frame, w/Sump Support. .. ... - - 1 1
2 430325 Washer (5/8 ). . i 2 2 2 2
Previous Part No. 430326
3 430401 Pin, Cotter (Plated) (1/8" x 1 1/2™)....... . ...... 2 2 2 2
4 602844 Support Rod, Motor....... ... ... ... . ... . . ... 11 - -
603059 Support Rod, Motor....... ... ... - - 1 1
5 130311 Bushing. ... e e 2 2 2 2
6 220320 Motor (208-240V/60Hz, 3 Ph). ... .., i1 - -
220110 Motor (110V/60Hz, 1 Ph).... .. .t 1 1 - -
220321 Motor (208-240V/60Hz, 3 PhY. ... .. ... ... ... ... ..., - = 1 1
220111 Motor (208-240V/60Hz, 1 Ph)........ ... . .. - - 1 1
7 430802 0= It 1 1
8 601515 Clip, Spring {(Motor).... .ot .1 1 1 1
9 310124 Spring, Belt Temsion............ ... ... ... ... ...... 11 1 1
i0 2806170 Pulley (BOHZ) . ..ottt ittt ettt e e 1 - -
Previous Part No. 280167
280175 Pulley. . o e e e e e e - - 1 1
280196 Pulley (IG3V3.0). . it it e e et - - 1 1
Note: 35003452- (Before Serial Number)
280209 Bushing G-7/8" . . . i - - 1 1
Note: 35003452~ (Before Serial Number)
11 430103 Screw (1/4"-20 8 3/6™ ) . e A A A
12 150318 Connection, Tee-Draim......cu it iiinneernnnenn. 1 1 1 1
13 280337 Belt (60Hz, 3V800) . .. .. i e e i e 11 - -
280342 Belt (60Hz, SVB30) .. ... it ii i e eieniss = = 1 1
14 431126 Washer, Flat....o.ou iy et it sessaeenannn 2 2 2 2
15 430927 Screw, Stainless Steel (3/8"-16 x 1")............. 11 1 1
16 431801 Ky, e e e 1 1 1 1
17 280164 Pulley. ... e 1 1 - -
Note: -18000455 (After Serial Numberxr)
280168 g 1 i - -
Note: 18000456- (Before Serial Number)
280172 Puld ey . oot e e e e e e - - 1 1
18 Beardng. . oo e 1 1 -
; Bearimg. .. e e e e - -
i9 430218 Nut, Fiber Lock {3/8"-16) ... uirninan i, 6 6 - -
430239 Nut, Fiber Lock (1/2"«13). . ... .. - - 6 &
430240 Nut, Fiber Lock...... ... ... ... .. ...... B T - T ¢
20 200215 Clamp, Hose. o i e e e e e e 2 2 2 2
21 150317 Hose, Overflow. .. ... it e et et a 11 - -
150332 Hose, OverfloW. . .ottt e e e e - - 1 1
22 602194 Trunmion. o o e i e e e 11 - -
G273 Trunnion. ‘Fﬂu{\ O.QQ\ ........................... - - 1 1
23 100 Bearing. ... i i i e e e e 11
Bedring. ...t e e - -
10/91 |*NE\V PARTI {-)=NOT SHOWN| #=SERIES, SER PRE OR RUN NO. M3FLW-4

47



Section: MAIN EXPLODED VIEW-SUB ASSEMBLY

Models:~ ATI8, 35 (MC1, MC2, MN1, MN2, PC2, PN1, PN2)

1%

43

i

6 [J\.HOTDRA\.l

(B)DETAL OF MOTOR

3
4
Z

SUMP
3 38

7y BB T4
39 = o
33 33—

(A)DETAIL OF DRAN VALVE
REAR VIEW

8/91

Drw No: 721129

48



Section: MAIN EXPLODED VIEW - SUB-ASSEMBLY P/N 55273
Models:
: :
ATISMCI, MN1, PN1 I
NO. PART NUMBER DESCRIPTION 3
24 100208 Seal, Shafh. ... it 2 - -
, sogpeses Seal, Shaft. .. oot s -

25 200142 Hose, Alr Dome. .. oouurne i i 1 T

26 200205 Clamp, HOSE ..ttt it i e s 1 1 1

27 604301 Shim, Shell to Frame (As Veeded} .................. 3 3 3

28 602322 Lo = 1 P i - -
603232 o 572 5 5 - 1 1

29 610223 Gasket. . o i e e e e e e io- -
610099 Y 1= o3 - 1 1

30 602297 Band, Shell Clamp. .. vr oo e aas - -
603229 Band, Shell Clamp. .. .. it - 1 1

31 430500 Screw (1/86" = 2 3767 ) 111

32 430317 Washer, Flat (1/4" ). i s 3 3 3

33 430215 Nut, Fiber Lock (3/4"-20) ... .. i, 77 7

34 602241 BASKEE . ) et it it sttt i - -
603225 BaSKet . o it ittt et e it et e s - 1 1

35 602555 Shell, Frombt. ..ttt i ettt 1 - -
602828 Shell, Fromt.....ou et in i innennenmancnteesess - 1 1

36 430942 Boit, Stainless Steel (3/8"-16 x 1 1/2").......... 2 2 2

37 430301 Washer, Flat (3/8") . i eens L &4 4

38 200213 Clamp, HOS&. .. ittt es 4 4 4

39 150311 Hose, Drain (Rear) ... .ouier ot nnnnennns i - -
150331 Hose, Drain {Rear).... .. iiiiiiiiiinnaneneeenconnn - 1 1

40 380602 Valve, Drain (110V/60Hz).......... e 1 1 1

41 150312 Hose, Drain (Front). . ...t iininnenneenneannn 1 1 1

42 610098 Spacer, Motor Mount {Single Phase)................ 1 = =

. Note: =~18000696 {After Serial Number)
610131 Spacer, Motor Mount (Single Phase)................ 1 - -
Note: 18000697- (Before Serial Number)

43 430949 Bolt, Stainless Steel (172"-13 x 2").............. 6 - -
430979 Bolt, Stainless Steel (1/2"-13 x 2 1/2").......... - & 6
430987 Bolt, Stainless Steel (9/16"-12 x 2 1/2")......... - 6 6

YA 431101 Washer, Stainless Steel............civiioaiannnn. 3 - -
431125 Washer, Flat (Stainless Steel) (1/2")............. - 3 3
431131 Washer, Flat. ... ..o - 6 6

45 430218 Nut, Fiber Lock (3/8"-16) ... uuiuiiiinanannnn .. 2 2 2

- 730320 Kit, Trunmion. ... i i in it tiaaneeeee e 1 - -
- 730321 Kit, Trunnion....... ... e e et - 1 1
Note: Trunnion Kits Includes Housing, Bearings, Seals, 6 Bolts,
Washers, Nuts, Front Casing Seal & Tube of Sealant
M3FLW-4

10/91

|*NEW PART| ()= NOT SHOWN] # = SERIES, SER PRE OR RUN NO.

49




Section: MAIN EXPLODED VIEW-SUB ASSEMBLY P/N 55273

Models: ATS50 (MC1, MC2, MN1, MN2, PC2, PN, PN2)

33"\ |

: 40

1 E \

SECTION THRU BEARRGS

34
=\

W

TO SUMP

M T -

O ITswe |\,

DETALL OF DRAN HOSE
REAR VIEW

12

m‘ f"fs

e IFRAME
i7 ﬁj i 7
18— /1

]
6t
0 HOTOR * |

DETAIL OF MOTOR

1
2

8/91 : Drw No: 721173

50



Section: MAIN EXPLODED VIEW - SUB-ASSEMBLY P/N 55273

Models: F
2
L ———————— O !
...... 3 :
AF50MCZ, MNZ, PC2, PN2 [
ATHOMCL, MN1, PN1 E j
NO. PART NUMBER DESCRIPTION #SEE BELOW l
1 603502 Shell Fromt. ... it e e i es e 11
2 603900 Basket. . oo e 1 1
3 430215 Nut, Fiber Lock (1/47=20) . it e, 3 3
4 430317 Washer, Flat (Plated) (31/4").. ... . ... 1 1
5 430500 Screw (1/4"-20 x 2 3/4") . 11
6 603656 Band, Shell. ... e 1 1
7 610248 Gasket, Shell..... ... ... . . e 1 1
8 604036 Shell. . . e e 1 1
g 430942 Bolt, Stainless Steel (3/8 -i6 x 1 1/2"). ... ... ... 2 2
10 430301 Washer, Flat (Plated) (3/8™) .. ..., A
i1 200213 Clamp, Hose. ... . i i e e e 2 2
1z 150341 Hose, Drain. ... ... . . . i i i i 11
13 200205 Clamp, Hose (#10) .. .0 e e e e i1
14 604301 Sham. . e e 6 6
15 602983 Frame. . e e e e e e e e, 1 1
16 430326 Washer, Hardened {(Plated) (3/4").................. 2 2
17 430401 Pin, Cotter (Plated) (1/8" x 1 1/2"™).. .. ... ....... 2 2
18 603897 Rod, Support (Motor).......ivii it in i i 11
19 130311 Bushing, Motor.... ... .. ..ttt 2 2
20 220322 Motor (208-240V/60Hz, 3 Ph)......cooitinn .., 1 1
220120 Motor (208-240V/60Hz, 1 Ph)........ .. ..., 1 1
21 430802 Key, Motor (3/16" x 1 1/2"). ... i, 11 é
22 601515 Clip, Spring (Motoer) . ... it in i iii e 11
23 310124 Spring, Extension. . ..... .. .. . i i e e e 1 1
24 280177 Pulley, Motor (60Hz) (Double Vee)................. 1 1
25 380609 Valve, Drain (115V/50-60Hz).. ... ... ..o nn.. 11
380608 Valve, Drain (220V/50-60Hz) .. . v vt ennnnnnn 1 1
26 430103 Screw (1/4"-20 % 3/4" ). . . 2 2
27 280304 V-Belt (BVI00) . ... i i et e e, 2 2
28 431126 Washer, Stainless Steel......... ... 2 2
29 430927 Screw, Stainless Steel (3/8"-16 x 1")............. 1 1
30 430801 Key (3/8" % a 1/6 ) i e e i 1 1
31 280173 Pulley, Basket {(Double Vee)...... ... .t i1
32. 100123 Bearing, Rear. ... .o o i 11
33 430240 _ Nut, Fiber Tock (9/26"-12). ... 0. 6 6
34 200215 Basket............. et m e e e e e 1 1
35 150332 ) Hose, Overflow. ... .ottt e e 1 1
36 602835 a3 o 11
Bearing, Rall (Front) ., . . ... ... 0. rinnnnen.
Seal, Shaft (Stainless Steel) (Spr)
Hose, Air Dome }
uu}_l.., Stainless oLt:&J,) 9/"16”"12 X 2 1/’2”) ......... 6 6
Washer, Flat (Stainless Steel) (1/2™)............. & 6
Nut, Fiber Lock (Plated) (3/8"-16)................ 2 2
Kit, Trunnion. ... ...ttt ittt e i anennnn,
Note: Trunnion Kits Includes Housing, Bearings, Seals, 6 Bolts,
Washers, Nuts, Front Casing Seal, & Tube of Sealant
10/91 *NEW PARTI (-}1=NOT SHOWN| #=SERIES, SER PRE OR RUN NO. M3FLW-5

-

51



P/N 55273

MOTOR

Section:

ATI8, 35, 50 (MC, MN, PC, PN, Series 1 and 2)

Models:

RATING PLATE

Drw No: 721140

8/91

52



P/N 55273

Section: MOTOR
Models:
5
4
-AT50-3
AT35 [5
AT18 17
NO. PART NUMBER DESCRIPTION #SEE BELOW
1 220320 Motor (208-240V/60Hz 3Ph) Specify Century or Elmo. - -
220110 Motor (110V/60Hz 1Ph) Specify Century or Elmo..... - -
220321 Motor (208-240V/60Hz 3Ph) Specify Century or Elme. 1 -
220111 Motor (208-240V/60Hz 1Ph) Specify Century or Elmo. 1 -
220322 Motor (208-240V/60Hz 3Ph) Specify Century or Elmo. -1
220120 Motor (208-240V/60Hz 1Ph) Specify Century or Elmo. - 1
2 100126 Bearing, Motor (ElmO)..... ... - -
100124 Bearing, Motor (EImo) ... ...t ian e 2 2
3 220877 Switch, Centrifugal (Complete) (Elmo)............. i -
10/91 *NEW PART) (-)=NOT SHOWN| /= SERIES, SER PRE OR RUN NO. M3FLW-17

53




Section:

DRAIN VALVE

P/N 55273

Models:

ATIS8, 35, 50 (MC, MN, PC, PN, Series 1 and 2)

DETAIL

A

891

Drw No: 721135

54




-

Section: DRAIN VALVE P/N 55273

Models:
5
4
ATS50 3 -
AT35 2
AT18 [7 . |
NO. PART NUMBER DESCRIPTION =
e 380602 Valve, Drain (Complete)} (1:10V/6CHz)............... 11 -
* 380609 Valve, Drain (Complete) (115V/50-60Hz)............ - - 1
1 380942 Motor (110V/60Hz) {(Keyed Shaft).................. 11 1
2 380918 Drive Shaft (Main) & Seal Kit....... ... ..., . 1 1 1
3 380920 Body, Drain Valve. ... ... i, 1 1 -
4 602761 Cover, Drain. .. ... 1 1 -
——— Partsking.com
16/91 l *NEW PART | (-) = NOT SHOWN/ # = SERIES, SER PRE OR RUN NO.I M3FLW-15

LA

5


http://partsking.com
Dan Smith
Stamp

Dan Smith
Typewritten Text
Partsking.com
800-462-4814







